For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 4

25A-128T063 Tiller/Edger (2002)

General Assembly

[T+
8. o
2N '
"\
\ \w
Facam
\ Wuwwﬂw \ T TTTTTmmeme T ”A””HHH”””WW“W
N\ > g /
_1.@@ //U/mww// uuw \Am \AWVW V\
™ AN /e /
/
@)
= & T 2
\ )
\ P _ /
,w\ ER A
/ N\ (oadh
y AN A
\ POTEEN
\ g i
/// N A.\ 7 V '
\ a N/ /
A\ S Ly -
2 i PaRE W// AN
wan it S N
v ' \ / \\V/Nv) \\ 7 )
ey
\ H\\
/

, (Y]
/ / L
( N RS T
// \u // \WM mﬂu// A I/:\ ! ,I/W\.H
\ 'SR/ AVAYOR
% /.I |hn,w.\é%ﬂm _— \ ./ ANy N B—c=—=9
// [{ %} =N, Y e
v W MWNNM A Mr. MI IIIIIIIIII B--cz—=
\ \ “Mw X WM@MWLM% / ]
— ) /“m AW/ . s o=
\ 7 N‘ 7 / o
- / ) 4 ,/
o~ 7 / 7 /
/ \\ﬂ \
/ o~ \ <«
/ ,/
é/\. N /
) D~ \
\
N &
N
R
m@m )
y N

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

25A-128T063 Tiller/Edger (2002) Page 2 of 4
General Assembly
Ref#  Part Number Qty S/P/F  Description

1 1918303 /P Handlebar Assembly
3 777100007 Decal - Starting Stabilization
4 777100009 Decal - Throttle/Tines Lever Operation
5 1917451 Handlebar Grip, PVC
6 1918123 S  Throttle/Tines Lever and Cable
7 1750608 /P Pan Hd. Screw, #10-16 x 1-1/2
8 1731025 /P Saddle Hd. Screw, 5/16-18 x 2
9 1909775 /P Spacer, Throttle/Tines Lever

13 1763682 /P Plastic Wire Tie

14 1918120 S  Lower Handlebar - Left-Side

15 1918121 S  Lower Handlebar - Right-Side

16 1909720 /P Foam Sleeve

17 1983663 /P Hex Hd. Screw, 1/4-20 x 5

18 1107381 S  Flat Washer, 1/4-20

19 712-0324 /P Hex Locknut, 1/4-20

21 1909487 S  Clutch Rotor and Washer

22 1918124 /P Tine Shield

23  777D06104
24  777S00012
25 777530647
26  777S00013

Decal - Logo

Decal - Warning, Rotating Tines
Decal - Warning, Hot Surfaces
Decal - Caution, Operation Hazards

PNRPRPNNRPNRANRWORRRPRPRPEPREPADMNNRPRRPRPRPRPRPUNNRPREPRPWORNRRENRERER

27 1186292 Hex Hd. Screw, #10-24 x 1/2
28 1186387 /P Flange Locknut, #10-24

29  736-0329 S  Lock Washer, 1/4-20

30 710-0501 /P Hex Cap Screw, 1/4-20 x 2
31 1909540 /P Outer Tine - Right-Hand Side
32 1909539 /P Inner Tine - Right-Hand Side
33 1909712 /P Outer Tine - Left-Hand Side
34 1909711 /P Inner Tine - Left-Hand Side
35 1909680 Wheel Bracket

36 GW-90077 S Carriage Bolt

37 1909835 /P Knob

38  710-0206 /P Hex Hd. Screw, 1/4-20 x 1
39 1909517 Axle

40 1917754 /P Wheel

41  GW-9532 /P E-Ring

42 1185590 /P Hitch Pin

43 1981022 Tine Hood Cover

44 1763767 Knob

45 1177038 /P Lock Washer, 5/16

46 1903777 /P Edger Wheel

47 1903778 /P Bushing - Short

48 1983648 /P Bushing - Long

49 1915054 Edger Tine

WWW.mymowerparts.com



Page 3 of 4

Assembly

ISSIoN

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

25A-128T063 Tiller/Edger (2002)

Transm

4
& N \\ “\ AN “mnﬁm., ol
//., / \\ o Ahmmwwv/v \.Z
N/ N N
/ / \ - 4
/ / \JUW//.\A. v
// WG ”V/V °
Amm\ ) HW\I“
- / SN
i )
N \Aﬂw.VRA/ = /U N
lll \ ﬂ\\ (ﬂmlr\\ V “ WV
mmlm/, \ /w ||||||| mnkvv/ /HU,/ N\ \, \
N AW\ S
Y g YT -
4 J= Y ....... -
\AHWNA
mewu/
.
shN\E
7 S
~ « /) /
! \ \
\ Mo ® . // 7 /
// // 4/ //nw, .A. e < V.,.s\\ \\ Lo
N\ / ,/ // / ,/ \ Qmwmﬂ“ﬁ /
A VN \ AN \ ggﬁm
| H0)-0 086 @ Fn HHwa-u--ﬂ”w%% u..@T@
/ankl\\ / \ /
P \
JIA ol
A "
@ /mav -
~ Anmuﬂnumx
- aall (T < <
/.\\m||| ﬂ/||1_m/||||||||_\ mwm.\y ﬁmmw N\ N\ 0// =
VB — A5
{ L ( ,Wm |||||||||||||| e Al N
N / \ wnn
2\

LCA- N <= \
= =t i Y= pmt \
R A A\ '
DN N =

/ V/HMW\/ ,/
/ N
,

3
™

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

25A-128T063 Tiller/Edger (2002)
Transmission Assembly

Page 4 of 4

Ref#  Part Number Qty S/P/F  Description
1 1915039 1 /P Transmission Case - left-side. (Incl.
pressed-in bushing)
2 1915040 1 /P Transmission Case - right-side. (Incl.
pressed-in bushing)
3 1983632 2 S Oil Seal
4 1918307 1 /P Worm Input Shaft Assembly
5 1983731 2 /P Input Bearing
6 1983636 1 /P Thrust Bearing
7 1983637 1 /P Ball Bearing
8 1904416 1 /P Worm Gear Shaft Assembly
9 1909923 1 S  Oil Seal, Input
10 1185741 3 S  Plug, 1/8
11  710-0206 5 /P Hex Screw, 1/4-20 x 7/8
12 1 UNKNOWN
13 712-0324 8 /P Locknut, Nyloc, 1/4"-20
14 1983635 A/R /P Thrust Washer, output (.050")
15 1983640 A/R Thrust Washer, output (.040")
16 1983641 A/R /P Thrust Washer, input (.020")
17 1983642 A/R S  Thrust Washer, input (.035")
18 1983638 2 /P Thrust Washer
19 736-0463 2 S  Flat Washer, .25 x .630 x .0515
20 1983663 2 /P Hex Hd. Screw, 1/4-20 x 5
21 1909486 1 /P Clutch Drum and Hub
22 1747166 4 /P Set Screw, 1/4-28 x 3/8
23 1915055 2 /P Dust Cover
24 1983713 2 /P Felt Washer

WWW.mymowerparts.com



